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Applicant ZHONGSHAN FUZHOU ADHESIVE-PRODUCT CO.,LTD
Address TORCH HIGH-TECH DEVELOPMENT ZONE,ZHONGSHAN
CITY,GUANGDONGPROVINCE CHINA

The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

Sample Name synthetic paper

Reference Sample Name & pi4t. Bt 4L, PP& AL

Client Reference YL/YL-G/PG-38#/PG-54#/PG-75#/PG-100#/Y L-PP/YLTM/PG-75#(HTC)
Information

Sample Received Date Jan. 19, 2017

Testing Period Jan. 19, 2017 to Jan. 23, 2017

Test Requested As specified by client, to test Fluorine(F), Chlorine(CI), Bromine(Br), lodine(l)

in the submitted sample(s).

Test Method

Test Item(s) Test Method E(;\S?;riuerr?t%s)
Fluorine(F) Refer to BS EN 14582:2007 IC
Chlorine(Cl) Refer to BS EN 14582:2007 IC
Bromine(Br) Refer to BS EN 14582:2007 IC
lodine(l) Refer to BS EN 14582:2007 IC
Test Result(s) Please refer to the following page(s).
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Date Jan. 26, 2017
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Test Result(s)
Tested Item(s) Result MDL
Halogen(s)
Fluorine(F) N.D. 10 mg/kg
Chlorine(Cl) N.D. 10 mg/kg
Bromine(Br) N.D. 10 mg/kg
lodine(l) N.D. 10 mg/kg

Tested Sample/Part Description

White plastic film

Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

Test Process

Weigh and place sample in

a satnple cup of bomb

Analyzed by IC

Fill the bomh Cormbust the sample
—
with oxygen nxygen bomhb
Lflale up with Transfer the sample solution
- [ s
ultra-purity water into a volumetric flask




CTI

Test Report

Page 3 of 3

SCL03J000374006
Photo(s) of the sample(s)
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At the request of client, the product(s) in this report is/are provided by applicant (non-tested sample(s)).
***End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.



	



